ADELTA

A Pentair Company

28-640, 28-641
20” WOOD BANDSAW

BS-3B

Part No. 1346912
Revised: 4/9/97

24B (3)—_

24A (2)-
ANY

~_ [

/

[

o

A
10
_\( s [

<n

20/ )

Page 1/BS-3B/FPB

b /@ 4
I 12

13 @
7 ﬁ 13A
- / ’

i/\—w\ 4)




REF

3

-
>

O©OO~NOONRAEWN

23C

24B

25

27
28
29
30
31

33

35
35A

REPLACEMENT PARTS

PART NUMBER DESCRIPTION

1347441

1347431
901-03-010-0229
1347442
1347502
1347439

1347432

1347435
1347500
1347496
1347497
901-06-121-7383
1347495
901-03-010-3322
1347434
902-01-120-1034
904-02-020-1702
904-01-010-1603
1347444
901-04-140-9406
1347494
1347428
904-01-031-2929
901-01-060-0645
1349128
1349129
1349130
1347440
1320102

1313227

402-07-111-5002
438-01-017-0101
402-07-104-5007
1340100
901-02-010-0567
901-06-121-7381
901-01-060-0644
902-01-040-1026
901-04-150-1112
1347445
1347429
1347430

UPPER DOOR, INCL:
NAMEPLATE

1/4-20 X 1/2* HEX SOC HD SCR
HINGE PIN

TRACKING KNOB

MAIN FRAME, INCL:

WARNING LABEL

DIRECTION LABEL

CABLE STOP

CABLE

BRACKET

#10-24 X 3/8" PAN HD SCR
INDICATOR

#10-24 X 1/2° HEX SOC HD SCR
TENSION SCALE

1/4-20 HEX NUT

1/4 LOCK WASHER

1/4" FLAT WASHER

KNOB

1/4-20 X 3/4" HEX SOC HD SCR
BUSHING

BALANCE SPRING

FLAT WASHER

3/8-16 X 3" HEX HD SCR
CONTACTOR 1 PH (CMO)
CONTACTOR 3 PH 220V (CMO)
CONTACTOR 3 PH 440V (CMO)
PLATE

(DIN 6797A) M4.3 EXT TOOTH WASHER
(CMO)

(DIN 75138) M4 X 12MM CHEESE HD SCR
(CMO)

STUD

SWITCH, MAGNETIC

SPACER

SWITCH COVER ASSY

#06-32 X 1/4" ROUND HD SCR
#10-24 X 1/2° PAN HD SCR
3/8-16 X 2 1/2" HEX HD SCR
3/8-16 HEX NUT

3/8-16 X 1/2" HEX SOC SET SCR
MOTOR PULLEY

MOTOR 1 PH

MOTOR 3 PH

EMO = EARLY MODELS ONLY
CMO = CURRENT MODELS ONLY

REE.
NO,

37

Page 2/8S-3B/FPB

PART NUMBER DESCRIPTION .
428-08-079-0001 KEY

902-01-010-1300 5/16-18 HEX NUT
904-01-010-1604 5/16" FLAT WASHER
901-01-060-0642 3/8-16 X 1" HEX HD SCR
902-01-040-1026 3/8-16 HEX NUT

1347450 MOTOR BASE

904-01-010-1604 5/16” FLAT WASHER
901-01-060-0602 5/16-18 X 1 1/4” HEX HD SCR
1343419 3/8-16 HEX NUT

1340597 3/8-16 X 3" HEX HD SCR
1347452 LOWER GUARD
902-04-010-1402 1/4-20 WING NUT
904-01-010-1610 FLAT WASHER
901-06-121-7381 #10-24 X 1/2" PAN HD SCR
1347451 DUST SPOUT

1347444 KNOB

901-04-140-9406 1/4-20 X 3/4" HEX SOC HD SCR
902-01-040-1026 3/8-16 HEX NUT

1347456 SPRING

901-01-060-0642 3/8-16 X 1" HEX HD SCR
902-01-040-1026 3/8-16 HEX NUT
904-02-020-1704 3/8" LOCK WASHER

1347454 PEDAL

1347455 SPECIAL SCR

904-01-010-1607 1/2" FLAT WASHER

1347453 BRAKE ASSY

1347443 LOWER DOOR
901-03-010-0229 1/4-20 X 1/2" HEX SOC HD SCR
901-01-060-0602 5/16-18 X 1 1/4" HEX HD SCR
904-01-010-1604 5/16" FLAT WASHER

1347448 BLOCK

904-01-010-1604 5/16" FLAT WASHER
802-01-010-1300 5/16-18 HEX NUT

1347447 SUPPORT

901-03-010-0229 1/4-20 X 1/2" HEX SOC HD SCR
1347446 V-BELT

52-704 1 PH LVC BOX (EMO)

52-702 3 PH LVC BOX (EMO)

902-01-120-1216
1320087
1349131
1349132
1349133
1349134

#10-24 HEX NUT (CMO)
FLAT WASHER (CMO)
JUNCTION BOX (CMO)
STRAIN RELIEF (CMO)
STUD (CMO)

TERMINAL STRIP (CMO)




e ————

125
126
127
128

142
143

l

Page 3/BS-3B/FPB

m
112
13 (2)

156 (2)
157 (2)
157A (2)

107
108
109
110




REE
NO,
100
101
102
103
104
105
106
107
108
109
110
11
112
13
114
115
116
17
118
119
120
121
122
123
124
125
126
127
128
129
130

REPLACEMENT PARTS

PART NUMBER DESCRIPTION

1243370
1347485
901-01-060-0649
904-02-010-1703
904-01-010-1604
1347490
1347484
901-01-060-0607
1347488
901-03-010-022¢9
1347488
1347486
1347487

901-03-040-8015

1347433
1243370
1347481
1347482
904-01-010-1604
901-01-060-0602
901-01-060-0607
1347475
901-01-060-0607
1347498
1342125
1347498
1347479
1347478
1347477
1347483
1347480

EXT RET RING

PLATE

5/16-18 X 1" HEX HD SCR
5/16" LOCK WASHER

5/16" FLAT WASHER

KNOB

SHAFT

5/16-18 X 3/4" HEX HD SCR
BRACKET

1/4-20 X 1/2° HEX SOC HD SCR
KNOB

BLADE GUARD ASSY, INCL:
COVER

1/4-20 X 1/2" BUTTON HD SCR
WARNING LABEL

EXT RET RING

BLOCK

BRACKET

5/16" FLAT WASHER

5/16-18 X 1 1/4” HEX HD SCR
5/16-18 X 3/4" HEX HD SCR
BRACKET

5/16-18 X 3/4" HEX HD SCR
OILER

(DIN 912) M8 X 12MM HEX SOC HD SCR
OILER

LOCK RING

BLOCK

GUIDE

SHAFT

BACKUP GUIDE

Page 4/BS-3B/FPB

REE.
NO,
131
132
133
134
135
136
137
138
139
140
141
142
143
144
145
146
147
148
149
150
151
152
153
154
155
156
157
187A
158
159
160

PART NUMBER DRESCRIPTION

13474714
1347472
1347473
1347474
904-02-020-1704
901-01-060-0642
1342125
1347475
901-01-060-0607
1347498
1347479
1347478
1347477
1347480
1347498
1347476
904-01-010-1604
901-01-060-0649
1347493
904-01-010-1613
1347491
1310016
1347449
904-02-020-1704
901-01-060-0602
901-01-060-3120
904-02-020-1705
904-01-010-1607
901-06-121-7381
1347499
1347492

TABLE

FENCE, INCL:

KNOB

GUIDE BAR

3/8" LOCK WASHER

3/8-16 X 1" HEX HD SCR
(DIN 912) M8 X 12MM HEX SOC HD SCR
BRACKET

5/16-18 X 3/4" HEX HD SCR
OILER

LOCKRING

BLOCK

GUIDE

BACKUP GUIDE

OILER

BRACKET

5/16" FLAT WASHER
5/16-18 X 1" HEX HD SCR
5/8-11 X 1 3/4” HEX HD SCR
11/16" FLAT WASHER
TRUNNION, INCL:

(DIN 1476) SMM DRIVE SCR
SCALE

3/8" LOCK WASHER

5/16-18 X 1 1/4" HEX HD SCR
1/2-13 X 1 3/4" HEX HD SCR
1/27 LOCK WASHER

1/2° FLAT WASHER

#10-24 X 1/2° PAN HD SCR
POINTER

BRACKET




180
181

182
183
184
185
201 186
d T 187 (2)
!
N
-
209
210
211 o
208 N
207 -
208
202 203 %
204 ‘
205 .
P
. BEE pARTNUMBER DESCRIPTION BEE pARTNUMBER DESCRIPTION
NO. NO.
180 901-01-060-0616 1/2-13 X1 1/2° HEX HD SCR 200 901-01-060-0642 3/8-16 X 1" HEX HD SCR
181 1347463 BRACKET 201 426-04-094-5002 TIRE
182 1347464 SHAFT 202 426-04-094-5002 TIRE
183 1347465 THRUST BEARING 203 1347460 RETAINER
184 1347466 TENSION TAB 204 904-02-020-1704 3/8" LOCK WASHER
185 1347427 TENSION SPRING 205 901-01-060-0642 3/8-16 X 1" HEX HD SCR
186 1347467 BRACKET 206 1347501 BUSHING
187 902-01-100-1028 12-13 HEX NUT 207 820-04-021-6559 BALL BEARING
188 1347468 SHAFT 208 1246126 INT RET RING
189 1347469 HANDWHEEL, /INCL: 209 1347470 BRUSH
190 901-04-150-0217 5/16-18 X 1/2" HEX SOC SET SCR 210 904-01-010-1604 5/16" FLAT WASHER
191 1347459 SHAFT 211 901-01-060-0648 5/16-18 X 1" HEX HD SCR
192 1243370 EXT RET RING 212 1347461 LOWER WHEEL
193 920-04-021-6559 BALL BEARING 213 1347462 SHAFT
194 1347457 UPPER WHEEL 214 1243370 EXT RET RING
195 1347458 SPACER 215 920-04-021-6559 BALL BEARING
196 920-04-021-6559 BALL BEARING 216 901-01-060-3102 3/8-16 X 1 3/4" HEX HD SCR
197 1246126 INT RET RING 217 902-01-040-1026 3/8-16 HEX NUT
198 1347460 RETAINER

STANDARD SAFETY EQUIPMENT
in order to promote tool safety, Delta international Machinery Corp. strictly enforces the policy of repairing or replacing any damaged or missing standard
safety equipment on machines presented to Delta Authorized Service Centers for service/repair. Any product which is presented to a Delta Authorized
Service Center for repairs which contains missing or damaged standard safety equipment will have that equipment repaired or replaced and the customer
will be charged for any such service/repairs. Customers can avoid such charges only if the missing safety component is supplied to the service center at
the time of repair.

. This paris list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta
Technical Publications Department or through your local service outlet.

Page 5/BS-3B/FPB




